FrROMIM

FrROMM

Numbers & Drawings Art. code : FS3.2796

Stretch Wrapping machine’s
FS390 Top-Sheet

Version 01 Machines

Version O1 List

Website : www.fromm-stretch.com

Maintenance / Control advices:

A = Clean

B = Check fixation / Tighten

C = Check wearing / Condition / Inspection

D = Grease / Lubrification

E = Control functionality / Parameters / Settings
4200 - Replacement parts (nuts, screws, etc.)

4215 - Client labels

4400 - Advised spareparts
4401 - Wearing parts

4402 - Construction parts
4403 - Electrical components
4404 - Pneumatic components
4405 - Machine labels

4410 - Assembled groups

TOP-SHETT_FS7.0181B.V01.EN01/ © 07/15

It is forbidden to duplicate this manual or parts of it in any way or any form without written permission of the author © 2015
www.fromm-stretch.com



LUOD YD1241S — LUULUOUAL MMM

WO ET
LOA L8LO LS

o@oo@oo@o

!

) 6CCL LN SMIHOS JHL M3HOS ANV NOILISOd 1934400 dHL NI
ISVIN JHL NO S %@ SF10H IHAVIN OL A33N d3SNIdSId 149HS dO0L FHL ONIXId 404

i1
i




FROMM | <:evs

FS7.0181B Group TOP-SHEET Dispenser

Part no. RIF Description Specification English

Q.ty Maintenance Art. Group

FS7.0176B 1 Group GROUP LOWER TOP-SHEET

1 A-E 4410

FS7.0178B 2 Group GROUP UPPER TOP-SHEET

1 A-E 4410

30/07/2015

N-FS7.0181.V01.01.xls



WO ET
LOAN' 9L LO LS

LUOD YD1241S — LUULUOUAL MMM

66/ LN SMAYOS_dHL
M3IYOS ANV S ¥@ SJI10H
HLM NANTOO JHL T11dd




FROMM |<cens”

FS7.0176B Group lower TOP-SHEET

Part no. RIF Description Specification English Q.ty Maintenance Art. Group
FS3.2039 1 Bracket HARMONIC STEEL PLATE SPOOL HOLDER LOCKER 1 A-C 4402
FS3.2184 2 Holder SPOOL HOLDER 1 A-C 4400
FS3.2389Z 3 Washer WASHER 1 4402
FS3.2776 4 Disk DISK 1 A 4401
FS7.1658B 5 Bracket LOWER BRACKET 1 A 4402
N1.2147 6 Screw HEXAGON SOCKET COUNTERSUNK HEAD CAP M8x20 1 B 4200
N1.2180 7 Bolt HEXAGON SOCKET COUNTERSUNK HEAD CAP M4x12 2 4200
N1.7336 8 Bolt CYLINDRICAL HEAD SCREW UNI 9707 - M3.5 x 10 2 B 4200
N1.7339 9 Bolt BUTTON HEAD SCREW UNI 8112 =10 K=3.85 C15 8 4200

30/07/2015

N-FS7.0176.V01.01.xls



o@oo@oo@o

IEROVIVI

, e
SRR

O]

FS7.0178.VO1

D

o@oo@oo@o

DRILL THE COLUMN WITH
HOLES ©@4,5 AND SCREW

THE SCREWS N1.7339

Se @6@@6@@9

ogoo@oo@o \

)

EN ey §

www.fromm —stretch.com




FROMM | <$<reus”

FS7.0178B Group upper TOP-SHEET

Part no. RIF Description Specification English Q.ty Maintenance Art. Group
FS3.2231 1 Holder SPOOL HOLDER CENTRAL 1 A-C 4400
FS7.1670B 2 Bracket UPPER BRACKET 1 A 4402
FS7.1671 3 Flange FLANGE 1 4402
FS7.1672B 4 Plate PLATE 1 4402
FS7.1673 5 Shaft SHAFT 1 E 4402
N1.3302 6 Bolt BOLT M5 X6 BLACK DIN 916 1 B 4200
N1.6175 7 Washer PLAIN WASHER 6,4X25X1,8 (7X25) 1 4200
N1.6204 8 Washer SPRING LOCK WASHER DIN 127 -B- UNI1751/52A M6 ZN 5 4200
N1.6325 9 Washer SPECIAL WASHER DIN 988 TYPE "PS" 18x25x1 1 4200
N1.7339 10 Bolt BUTTON HEAD SCREW UNI 8112 =10 K=3.85 C15 6 4200
N2.1105 11 Seeger SEEGER FOR SHAFT D.25 TYPE A DIN 471 2 4200
N3.3184 12 Bush BUSH 25x28x50 1 4200
N4.1941 13 Lever LEVER d.12xD.17 - M10 L=174 1 B 4200
N11.1136 14 Screw CYLINDRICAL HEAD SCREW CL.8.8 DIN 912 M6x14 ZN 1 4200
N11.1143 15 Screw CYLINDRICAL HEAD SCREW CL.8.8 DIN 912 M6x20 ZN 4 4200

30/07/2015

N-FS7.0178.V01.01.xls















